Western Kentucky University

TopSCHOLAR®

Calloway County Industrial Reports for Kentucky Counties

1985

Industrial Resources: Calloway County - Murray

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/calloway cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources: Calloway County - Murray" (1985). Calloway County. Paper 6.
https://digitalcommons.wku.edu/calloway_cty/6

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Calloway County by an authorized
[...]
team track space for three cars; siding space for 26 cars; the nearest
piggyback facilities are operated by Illinois Central Gulf Railroad at
Paducah, Kentucky, 48 miles northwest of Murray. The nearest piggyback
facility operated by Seaboard System Railroad is located in Nashville,
Tennessee, 122 miles southeast of Murray.

For details on routing, schedules, rates, and services, contact:

Manager of Industrial Development
Seaboard System Railroad

P.O. Box 2157

Louisville, Kentucky 40201

(502) 587-5228

The J & J Railroad is a locally-owned company which connects with
Seaboard System Railroad at Murray. J & J Railroad operates one line
approximately 11 miles in length between Murray and Hardin, Kentucky. The
primary function of the company is to provide rail service for the city of Hardin.
For further information on the J & J Railroad contact:

J & J Railroad

Box 131

Hardin, Kentucky 42048
(502) 437-4140

Highways

Murray is served directly by U.S. Highway 641 and Kentucky Highways 94
and 121. U.S. Highway 641 and Kentucky Highway 121 (west of Murray) are
"AAA" rated (80,000-pound gross load limit) trucking highways. Kentucky
Highways 94 and 121 (east of the city) are "AA" rated (62,000-pound gross load
limit) trucking highways.

The Purchase Parkway, a multilane toll road, is 19 miles north of Murray
via U.S. Highway 641 or 23 miles northwest of Murray via Kentucky Highway
121,

Interstate 24, a major east-west highway, is 27 miles north of Murray via
U.S. 641 and the Purchase Parkway.

12



Truck Service

Company
A and H Truck Line, Inc.*

American Freight System,
Inc.x*

Bestway Express, Inc.*

Henry Edwards Trucking
Company*

Expressway, Inc.*

Frame Motor Freight, Inc.*

Jones Truck Lines, Inc.*

McLean Trucking Company* *

Overnite Transportation Company*

Paschall Truck Lines, Inc.* (T)

Roadway Express, Inc.*

Smith's Transfer Corporation*

United Trucking Service, Inc.*

Yellow Freight System, Inc.*

(T) Local terminal

* Interstate and intrastate service.

** Interstate service only.
Source: American Motor Carrier Directory, Spring 1985.

Home Office
Evansville, Indiana 47711

9393 West 110th Street
Overland Park, Kansas 66210
Nashville, Tennessee 37210

Clinton, Kentucky 42031
Louisville, Kentucky %0210
West Chester, Pennsylvania 19386
610 East Emma Avenue
Springdale, Arizona 72764
P.O. Box 213
Winston-Salem, North Carolina 27154
P.O. Box 1216
Richmond, Virginia 23209
U.S. Highway 641
Murray, Kentucky 42071
1077 Gorge Boulevard
Akron, Ohio 44310
P.O. Box 1000
Staunton, Virginia 24401
8505 West Warren
Dearborn, Michigan 48126
P.O. Box 7270
Overland Park, Kansas 66207

Qther Freight Services

Airborne Express
Emery

Federal Express
Purolator Courier

United Parcel Service

Nearest Office or Shipping Center

Paducah, Kentucky; 48 miles northwest of
Murray

Nashville, Tennessee; 122 miles southeast
of Murray

Paducah, Kentucky; 48 miles northwest of
Murray

Paducah, Kentucky; 48 miles northwest of
Murray

Paris, Tennessee; 15 miles south of
Murray

13



HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM
MURRAY, KENTUCKY, TO SELECTED MARKET CENTERS

Delivery Delivery

Highway  Time Highway Time
City Miles TL City Miles TL
Atlanta, Ga. 364 1 Los Angeles, Ca. 1,985 3
Baltimore, Md. 807 1% Louisville, Ky. 228 1
Birmingham, Ala. 318 | Nashville, Tenn. 122 |
Chicago, Il 405 1 New Orleans, La. 558 1
Cincinnati, Ohio 329 1 New York, N. Y. 969 2
Cleveland, Ohio 573 l Pittsburgh, Pa. 609 1
Detroit, Mich. 588 1 St. Louis, Mo. 213 1

1

Knoxville, Tenn. 299

Note: Mileage computations are via the best interstate or primary highways, not
necessarily the most direct route of travel.

Sources: Rand McNally Road Atlas, 1979. Official Kentucky Mileage Map, 1980.
Delivery time - Paschall Truck Lines, Inc., U.S. 641, Murray, Kentucky 42071.

Air
Local Commuter Airline Service
Murray-Calloway County Airport (Kyle-Oakley Field)*
Location: 5 miles northwest of Murray
Runways: One paved
Length: 5,000 feet
Traffic
Control: Wind sock
Lighting: Rotating beacon and radio control runway lighting
system
Services: Sunbird Commuter, 80 and 100 octane and jet fuel, hangar,

tie-down, charter service, agricultural service, flight
instruction, maintenance and repair
Air Freight
Service: Chartered air freight services must be arranged

(Cont'd)

* Construction of a 3,300-foot, parallel taxi way was completed at Murray-
Calloway County Airport in 1984 at a cost of $350,000. Construction of a second
(2,200-foot) taxi way is scheduled for 1985 at an estimated cost of $300,000.
Tentative plans for the airport's future include additional aircraft parking areas,
an upgraded lighting system and an improved instrument handling system.

14



Nearest Scheduled Commercial Airline Service

Nashville Metropolitan Airport

Location: 6 miles southeast of Nashville, Tennessee;
128 miles southeast of Murray

Runways: 3 paved

Length: 8,000 feet; 7,700 feet; 4,320 feet
Traffic

Control: Tower
Lighting: Beacon, runway
Services: American, Delta, Eastern, Ozark, Pan Am, Piedmont,

Republic, TWA, United, USAir, Allegheny Commuter,
Comair, Florida Express, Scheduled Skyways,
Sunbird, Tennessee Airways; fuel - 100LL, jet-A;
tie-downs, hangars; major A & P repairs, major
Avionics repairs; APU, charter, flight instruction,
oxygen, plane rental, survival equipment, U, S. Customs;
taxi, limousine, car rental, courtesy car, public transit;
weather information; restaurant, snack bar

Air Freight

Service: Air freight terminal

Bus - Brooks Bus Line, Inc.; Murray-Calloway County Transit System (intra-county)

Taxi - One company, 18-hour daily service, radio-dispatched

Rental Services - Car, truck and trailer rentals are available locally.

Water

The Port of Murray-Calloway County is located on Kentucky Lake,

approximately 12 miles from Murray. This large, privately-owned port is owned
by the Hutson Company, Inc., and Hutson Grain, Inc., and is operated by the
Hutson Company and the Pillsbury Company. The port can accommodate the
unloading of bulk commodities and the loading of grain simultaneously. The

facility has storage capacity for 30,000 tons of fertilizer and 500,000 bushels of
grain.

15



POWER AND FUEL

Electricity

Company serving Murray and parts of Calloway County - Murray Electric System
Source of power - Tennessee Valley Authority
Total generating capacity - 30,900,470 KW
For industrial rates contact:

Murray Electric System
P.O. Box 1095

401 Olive Street

Murray, Kentucky 42071
(502) 753-5312

and/or

South Kentucky Industrial Development
Association, Inc.

P.O. Box 726

Hopkinsville, Kentucky 42240

(502) 885-5392

Company serving majority of Calloway County - West Kentucky Rural Electric
Cooperative Corporation
Source of power - Tennessee Valley Authority
Total generating capacity - 30,900,470 KW
For industrial rates contact:

South Kentucky Industrial Development
Association, Inc.

P.O. Box 726

Hopkinsville, Kentucky %2240

(502) 885-5392

and/or

West Kentucky RECC
1218 West Broadway

P.O. Box 589

Mayfield, Kentucky %2066
(502) 247-1321

16



Natural Gas

Company serving Murray - Murray Natural Gas System
Source of supply - Texas Gas Resources Corporation
Size of transmission mains - 26-inch (supplier); 6-inch (distributor)
Distribution mains - 1-, 2-, and 4-inch
Distribution pressure - 15 to 45 psi
Btu content - 1,005 per cubic foot
Specific gravity - 0.60
For rates and supplies contact:

Murray Natural Gas System
P.O. Box 466

Murray, Kentucky 42071
(502) 753-5631

Other Fuels

Propane

Texgas Corporation

Railroad Avenue

Murray, Kentucky 42071
Fuel oils

Distillate fuel oil -

Belcher Oil Company, Inc. Richard Orr Distributing Company
(bulk plant) (bulk plant)

403 L. P. Miller Street 1109 Pogue Avenue

Murray, Kentucky 42071 Murray, Kentucky 42071

Kentucky Lake Company, Inc.
(bulk plant)

P.O. Box 368

Murray, Kentucky 42071

Residual fuel oil - Arrangements must be made with the refinery.

Low sulphur content coal - Available in Kentucky.

17



WATER AND SEWERAGE

Public Water Supply

Company serving Murray - Murray Water and Wastewater System

Source - Five deep wells (pumping capacity of 1,000 gpm each)

200 Andrus Drive

P.O. Box 6

Murray, Kentucky 42071

(502) 753-4321

Treatment plant capacity - 5,000,000 gallons per day
Average daily consumption - 2,500,000 gallons
Peak daily consumption - 3,055,000 gallons

Treatment

processes -

Aeration,

sedimentation,

fluoridation, hexametaphosphate, sodium hydroxide
Calcium content - 8.24 ppm
Iron content - 0.11 ppm
Hardness - 29.0 ppm as calcium carbonate
Storage capacity - 3,200,000 gallons including clear well
Size lines - 6, 8, 10 and 12 inches
Water pressure - 50 to 100 psi

MONTHLY WATER RATES

Inside City

First 2,000 gallons $4.00 (Minimum)
Next 2,000 gallons 1.25 per M gallons
Next 2,000 gallons 1.10 per M gallons
Next 2,000 gallons .95 per M gallons
Next 2,000 gallons .80 per M gallons
Next 50,000 gallons .70 per M gallons
All over 60,000 gallons .50 per M gallons
Outside City
First 2,000 gallons $4.80 (Minimum)
Next 2,000 gallons 1.50 per M galions
Next 2,000 gallons 1.32 per M gallons
Next 2,000 gallons 1.14 per M gallons
Next 2,000 gallons .96 per M gallons
Next 50,000 gallons .84 per M gallons
All over 60,000 gallons .60 per M gallons
Tap-on charge:
Meter Size Inside City Qutside City
3/4-inch $150 $300
l-inch 200 400
1 1/2-inch 300 600
2-inch 350 700

All over 2-inches

Cost of materials and labor

18

filtration,

chlorination,



Raw Water

Surface water sources - Kentucky Lake, West Fork Clarks River and East Fork

Clarks River

Average discharge - West Fork Clarks River near Brewers, Kentucky - 95.5 cfs

(15 years, USGS)

Expected ground water yield - 5 to 50 gpm along the eastern edge of the county
bordering Kentucky Lake, 500 to 1,000 gpm in the remainder of the

county

Sewerage

Company serving Murray - Murray Water and Wastewater System*

200 Andrus Drive
P.O. Box 6

Murray, Kentucky 42071

(502) 753-4321

Design capacity - 3,500,000 gallons per day

Average daily flow - 2,750,000 gallons
Type of treatment - Secondary

Treatment processes - Grit removal, oxidation ditch, activated sludge,
secondary sedimentation, chlorination, sludge drying beds
Treated effluent discharged into - Bee Creek to Clark's River

Size of sanitary mains - 6 to 24 inches
Size of storm mains - N/A
Monthly rates -

Inside City

First 2,000 gallons $
Next 2,000 gallons
Next 2,000 gallons
Next 2,000 gallons
Next 2,000 gallons
Next 50,000 gallons

All over 60,000 gallons

Outside City

First 2,000 gallons 5
Next 2,000 gallons
Next 2,000 gallons
Next 2,000 gallons
Next 2,000 gallons
Next 50,000 gallons

All over 60,000 gallons

Pt et e e

— s s b N

.00
.69
.49
.28
.08
<9
.68

.80
.03
.79
.54
.30
.14
.82

(Minimum)

per M gallons
per M gallons
per M gallons
per M gallons
per M gallons
per M gallons

(Minimum)

per M gallons
per M gallons
per M gallons
per M gallons
per M gallons
per M gallons

* Murray Water and Wastewater System began operation of a new 3.5 million-
gallon-per-day wastewater treatment plant in May 1984, The $10 million project
also included the replacement and repair of collection lines.
old wastewater treatment plant has been discontinued.

19

Operation of the



Surcharge for Excessive Strength. Users having a discharge over the
normal sewage strength of 300 mg/l suspended solids (SS) and/or 250 mg/l
biochemical oxygen demand (BOD) shall incur an additional charge of $0.12 per
pound of suspended solids and $0.14 per pound of biochemical oxygen demand.

Tap-on charge:
Actual cost

$200 minimum inside city
$400 minimum outside city

20



CLIMATE

Calloway County

Temperature

Normal (30-year record) 59.10 degrees
Average annual 1983 59.20 degrees
Record highest, July 1980 (41-year record) 104.00 degrees
Record lowest, January 1982 (41-year record) -7.00 degrees
Normal heating degree days (30-year record) 3,913

(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record) 47.65 inches
Mean annual snowfall (41-year record) 10.20 inches
Total precipitation 1983 45.48 inches
Mean number days precipitation (.01 inch or more)
(41-year record) 113
Mean number days thunderstorms (22-year record) 53
Prevailing Winds (22-year record) Southwest

Relative Humidity (22-year record)

1 a.m. N/A

6 a.m. 82 percent
Noon 59 percent
7 p.m. N/A

Source: U.S. Department of Commerce, Environmental Science Services
Administration, Climatological Data, 1983. Station of record: Cairo, Illinois.

21



LOCAL GOVERNMENT

City
Structure - Mayor - 4-year term; 12 council members - 2-year terms
Budget 1984-85 - General Fund $3,231,757
Water and Sewer Fund 1,480,703
City Gas System 3,700,000
City Electric System 8,800,000

Fees and licenses - Annual business licenses range from $16.50 to $440,
depending upon the type of business. The fee for manufacturers is based on
employment: less than 25 employees - $82.50; 26 to 50 employees - $165; 51
to 250 employees - $247.50; 251 to 500 employees - $330; over 500 employees
- g##o. Annual auto sticker: motorcycles - $3; cars - $15; trucks over 1.5 tons
- 520

County

Structure - County Judge/Executive - 4-year term; 4 magistrates - 4-year terms
Budget 1984-85 - General Fund $692,500; Road Fund $638,492

Assessed Value of Property, 1984%*

Classes of Property Murray Calloway County
Real Estate $159,897,070 $347,382,689
Tangibles 64,230,462 106,918,744

* Excludes Homestead Exemptions.

22



Property Taxes

All property in Kentucky is assessed at 100 percent of fair cash value.

Land and buildings are taxed by the state and may be taxed by local jurisdictions.
The 1984 state rate is $0.22 per $100 of assessed valuation.

Manufacturing machinery, raw materials inventories, pollution control
equipment, and goods in the process of manufacture are not subject to local
taxation. The state rate is $0.15 per $100.

Other tangible personal property owned by manufacturers (automobiles, trucks,
finished goods, office furniture, office equipment) is taxed by the state at $0.45
per $100 and may be taxed by local jurisdictions.

Intangible personal property located in Kentucky (money in hand, shares of stock,
notes, bonds, accounts receivable, and other credits) is taxed by the state at
$0.25 per $100, and is not subject to local taxation.

Property stored in public warehouses in a transit status is not subject to local
taxation. The state rate is only $0.015 per $100.

Private leaseholds in industrial facilities owned by cities or counties and
financed by industrial revenue bonds are subject to a state tax of $0.015 per $100
of value (essentially the lessee's equity, adjusted for appreciation or
depreciation). Local taxation is not permitted.

23



Combined State and Local Rates Per $100 Valuation, 1984*
(100% assessment)

Kentucky school districts levy property taxes on property located within
individual school district boundaries. Two types of school districts are operated
in Kentucky: 1) independent school districts which usually operate within a
single city and often do not cover the entire city; and 2) common school
districts which operate in portions of counties not covered by independent
districts and cover the entire county when there is no independent district.
School district boundaries are mutually exclusive and do not cross.

Site Inside Site Inside
City of City of
Murray Murray
and within and within
the Murray the Calloway Site Inside
Independent County Unincorporated

School District  School District Calloway County

Land and buildings $ 1.099 $ 0.931 $ 0.551
2. Mfg. machinery, raw

materials, goods in

process, pollution

control equipment 0.150 0.150 0.150
3. Finished goods, office

equipment, vehicles,

other tangibles 1.382 1.181 0.801
4. Intangibles (accounts

receivable, notes,

bonds, etc.) 0.250 0.250 0.250
5. Property stored in

public warehouses

in a transit status 0.015 0.015 0.015
6. Leaseholds in ;
industrial revenue
bond financed plants 0.015 0.015 0.015

e
.

Utilities Gross Receipts Tax for Schools